\/mma

' SONKOLKA
www.steelerpl

TOYOTA HILUX

INSTRUKCJA MONTAZU
(Ptyta wciggarki)

FITTING INSTRUCTION

(Winch plate)

UHCTPYKIAS MOHTAXa

(JTebenka maacTHHBI)

MONTAGEANLEITUNG

(Winch Platte)

DKUN-PW
DKUN-11-PW



Wykaz elementow:
Specification of full assembly:
CHI/ICOK 3JIEMEHTOB TIOHHUHTI Q.

Liste der Elemente:

1. Ptyta wciggarki (szt. 1)
Winch plate (1 pc.)
Jlebenka maactunsl (mT.1)
Winch Platte (st.1)

2. Zamocowanie | (szt. 1)
Attachment | (1 pc.)
Kpemnenwue | (mr.1)
Montage | (st.1)

3. Zamocowanie lewe Il (szt. 1)
Left attachment 11 (1 pc.)
Kpemnenue naesoe Il (mrr.1)
Montage links 11 (st.1)

4. Zamocowanie prawe Il (szt. 1)
Right attachment 11 (1 pc.)
Kpemnenue npasoe Il (mir.1)
Montage rechts Il (st.1)

5. Podktadka I (szt.2)
Washer | (2 pcs.) @45
[laii6a | (wr.2)
Unterlegscheibe | (st.2)

6. Podktadka Il (szt.2)
Washer 11 (2 pcs.) @40
laii6a Il (mrt.2)
Unterlegscheibe 11 (st.2)

7. Podktadka Il (szt.2)
Washer 111 (2 pcs.) @45
[Taii6a I (mt.2)
Unterlegscheibe 111 (st.2)

o ——
S,
-
Yo
S
)
)

Wykaz elementow lacznych:
Connecting components:
CH]/ICOK COCAMHUTCJIBHBIX 3JICMCHTOB .
Die Auflistung der Elemente:

Sruby (szt.) Nakretki (szt.)

Screws (pcs.) M10x35 — (20) Nuts (pcs.) M10 - (20)
Bosnter (mT.) M12x50 — (6) Iatikwm (1T.) M12 - (6)
Schrauben (st.) Muttern (st.)

Podktadki (szt.)

Washers (pcs.) 011-(32)

[Tai6sr1 (mT.) 0 11— (8)-XL

Unterlegscheiben(st.) 0 13— (6)

| M6-11Nm | M8 -25Nm

| M10-50 Nm | M12 - 87 Nm |




Pree) Czas montazu
- Fitting time
. ’ Bpewms moHTaxa >
. Montagezeit
9 4,5h
UWAGA: Foli¢ usung¢ dopiero po montazu!
ATTENTION: Foil remove after fitting!

BHUMAHMIE: l]ennogpan cuname monvko nocie 3agepuienue MoHmaxca!
HINWEIS: Die Folie soll erst nach der Montage entfernt werden!

&7 6 57

(g

Montaz / Fitting / Mounraxk / Montage
DKUN-PW ; DKUN-11-PW

Oryginalna sruba
Original screw

Dane elementy nalezy This elements should be
FrOnf umiesci¢ w belce bocznej place in the side bar
poprzez otwdr z przodu.  |through a hole in the front.
{Numery 5, 6,7) {Numbers 5, 6, 7)
Sruby (szt.) Podktadki (szt.) Nakretki (szt.)
Screws (pcs.) Washers (pcs.) Nuts (pcs.)
Bonter (wr.) a6l (1uT.) Taiiku (uit.)
Schrauben (st.) | Unterlegscheiben (st.) Muttern (st.)
A M10x35 211(x2) M10
B M10x35 011(x2) - XL M10
C M12x50 013 M12 13,3 kg




Montaz (zdjecia) | Fitting (pictures) / MonTax (potorpadumn)













Montowanie belki i wciggarki.

Beam and winch fitting.




Montaz (zdjecia) | Fitting (pictures) / MonTax (potorpadumn)

Demontaz przedniej ostony 1 belki.
Removing the front cove and beam.




TR TNE
urwmwmmm
‘-""""ﬂ“- TV
Fai
IGETTFE.
RIS




TEYIEIRSiee

USRI T

g ol
T i
S Py 'tv:?‘

L










Montowanie belki 1 wciggarki.
Beam and winch fitting.




Przekaznik nalezy zdemontowaé

z wciagarki i zamontowaé pod
przednig maskg za pomocg trzech
przewodoéw (HO7V-K 1x35)
z koncoéwkami (8x35).

The relay must be removed from
the winch and mount under the front
hood with three wires (HO7V-K 1x35)
with tip (8x35).




Bezpiecznik nalezy zamocowac bezposrednio do akumulatora a nast¢pnie nalezy zamocowacé
czerwony przewod do danego bezpiecznika.
The fuse must be mounted directly to the battery and then attach the red wire to the fuse.




Hebel zabezpieczajacy (gtowny wytacznik pradu)
montuje si¢ w dowolnym miejscu pod maska.

Security main breaker is mounted anywhere under the hood.

\- ‘
R

~

[SFtep e



